jamato

Parts List

HIGH SPEED CYLINDER BED CHAINSTITCH MACHINE

VC1700-8F

MODELS

VC1700-8F VC1700P-8F VC1713-8F

% VAMATO SEWING MACHINE MF6. €O, LTD



AT 5 6 i A B O i

T2 D551 VC1700-148M, 156M. 164M-8F B AFIHHE .
HHE 1-13 188 7T & ARHE .
DEH4UTEETTENELMEELRE .
AEHSHRIZENRTHAARE X IME X BE .

ERESE AR iR ERa K .

FEi%A
[ 1 "REEMNAMEGSHER, EAMECGRPILTBHETH .
[ ] AAHIEEGSERIBLEMFTIK .
O RREM ARESH SR, ERREGERTEMT HEFRMNE .

TTME 4 REEE

NUEITER, IS H PARTS No. (ZEM4SH5) (i 6150023) , LUIERITELTIREBEERBIEH.
YINEH-SRIJ 000538, ITEEATIEASH-SAALFRIA 000538 5% 538.

WITHWSER , FENEGSEEKE .

AEHSBIHRZICHET, NEUNEMNER. UISERARAE, BRSTEM.

How to use this Parts List

The illustrations in this Parts List are drawn on the basis of VC1700-148M,156M-164M-8F.
The items from No.1 to No.13 relate to the standard model.

The items after No.14 relate to the submodel and device.

The dimiension of collar in this Parts List is shown as inside diameter X outside diameter X width.

Number beside connector shows size of joint.

Mark explanation
[ ] means this part is changed from the previous Parts List

Inside of [ ] shows the previous Part No. and the shape of screw or the like.
€ means this part or model is hewly added in this Parts List.

How to place an order for the parts

Y¢ When placing an order for the parts from this Parts List, please clearly state the Parts No.
{e. g. 6150023) which you require so that we can deliver the correct Parts to you.

Y¢ When the Parts No. is "000538", please place an order for the party by showing "000538"
or "5638".

Y¢ For Air tube, please inform us of the part No. and the length.

This Parts List is subject to change for improvement without notice.



Contents

B

MISCELLANEOUS COVERS(1) HNR—BEF (1) 1
MISCELLANEOUS COVERS(2) HNX—ER (2) 2
MISCELLANEOUS THREAD EYELETS FoE B R 3

MISCELLANEOUS BUSHINGS & EYE GUARD

7yYaRU74H—-FEBE 4

NEEDLE GUARD & MAIN SHAFT DRIVING MECHANISM

HZITRCTHEE 5

UPPER SHAFT & NEEDLE THREAD TAKE-UP MECHANISM F#RUSREVEE 6
NEEDLE BAR MECHANISM AR A 7/
PRESSER FOOT MECHANISM Uiy 8
SPREADER MECHANISM B U RIL— /N 9
LOOPER DRIVING MECHANISM IL—IXE 10
FEED DRIVING CONTROL MECHANISM R U SRS 11
FEED DRIVING MECHANISM X HEE 12
LUBRICATING MECHANISM(1) faHEE () 13
LUBRICATING MECHANISM(2) FahEE(2) 14

PULLER MECHANISM EXCLUSIVE PARTS(1)

77— BEERA®M)15

PULLER MECHANISM EXCLUSIVE PARTS(2)

75— HEERAMMm(2)16

PULLER MECHANISM EXCLUSIVE PARTS(3)

77— HBBERBM(3)17

VC1713-8F EXCLUSIVE PARTS

YI7ETIEREm 18

EXTRA PARTS(1) FrEdom(1) 19
EXTRA PARTS(2) BEdom(2) 20
EXTRA PARTS(3) HiEm(3) 21
THREAD STAND & ACCESSORIES(1) RIARG7 7SV ER(1) 22

ACCESSORIES(2)

Y U BRRKR(2) 23

WARNING LABEL

J
E&5XIL 24




VC1700-8F



MISCELLANEOUS COVERS(1)
)

ANXR—BFR(1)

RefNo Parts No. Description m % Amt.Req
1 6300013 Top Cover N VA 1
2 110045 Screw(M4-0.7 X 12) it 11
3 6300011 Top Cover Gasket A=y x> 1
4 6100012 Oil Sight Window 1 IFERR 1
5 6100013 Top Cover Seal Plug Ehn—g 1
6 6300010 Head Cover ANy RAN— 1
7 6100016 Head Cover Gasket ANy RANR=/Cy > 1
8 6100017 Head Cover Seal Plug S 1
9 6300006 Side Cover Hinge HEFAN—-EY 1

10 6300007 Side Cover Hinge Gasket HEXANRN—E Yy F 2
11 110048 Screw(M4-0.7 x 10) xRy 2
12 6100721 Side Cover Hinge Pin BEEHN—brIEY 1
13 160000 Screw(M3-05 X 3) ExY 1
14 6300008 Side Cover R HIN— 1
15 6300009 Side Cover Gasket BExH/NN—NRyFY 1
16 000924 Seal Plug(Rubber) (L) 1
17 6100723 Cloth Plate J0X7L—h 1
18 110041 Screw(M4-0.7 X 8) ExRY 2
19 6100724 Cover Latch Spring HIR—=Z v FNR 1
20 110012 Screw(M4-0.7 X 5) il 87 1
21 6100725 Side Cover Hook HExAN—T v 1
22 300101 Conical Spring Washer MIRRTv v 1
23 170002 Screw(M4-0.7 X 5) xRy 1
24 6100396 Qil Reservoir MR 1
25 6100726 Oil Reservoir Gasket AR Iy F 1
26 6100029 Drain Hole Seal MEF Ry F v 1
27 005075 Screw(3/8-24 X 8) HIRFRY 1
28 120016 Screw(M8-1.25 X 20) Exy 4
29 340000 Machine Frame Supporting Bar Ny R T 4
30

31 000726 Rivet EASR 4
32 6209401 Serial Number Plate BE7L—~ 1

Note : Order for Model Plate must be accompanied by model designation(including symbols of gauge

and devices).

() BFR 2 HE X OBIIRESL (S — Vi e FEEAT)ZBAS LI,

Note : Ref. No. 10 Side Cover Hinge Gasket is adhered with two plates.

() Ref. No. 100#EIF A8 —k v P8y ¥ vit. 2Kk v FEEE)TT.

VC1700-8F



VC1700-8F



MISCELLANEOUS COVERS(2)
Ces

HIN—E%R(2)

2

Ref.No Parts No. Description m 4 Amt. Req
1 6300022 Cloth Plate(Large) JOXTL—KK) 1
2 120009 Screw(M4-0.7 X 12) Fxy 5
3-1 6300014 Slide Cover(48, 56) BUR 1
3-2 6300015 Slide Cover(64) BUIR 1
4 6100729 Crank Chamber Cover FTHhHIN— 1
5 6300016 Crank Chamber Cover Gasket FHANRN=NRy x> 1
6 130003 Screw(M1-0.7 X 7.3) xRy 7
7 6300017 Seal Plug = 1
8 6300128 Rear Cover Gasket BAHN—=IYyFY 1
9 6100406 Rear Cover #AHIN— 1

10 110013 Screw(M4-0.7 X 8) =87 12
11 6300086 Seal Plug Bt 1
12 6100017 Seal Plug B 2
13 6100043 Seal Plug B 1
14 6100621 Needle Bar Guard HEA—R 1
15 110079 Screw(M4-0.7 X 8) Iz 2
16 6100055 Seal Plug B 1
17 6100013 Seal Plug B 1
18-1 6300018 Supplementary Slide Cover(48, 56) 7B RN 1
18-2 6300019 Supplementary Slide Cover(64) B U iR BN 1
19 330011 Seal Plug B 1
20 160015 Screw(M6-1 X 6) ERY 1
21 6100432 Stitch Plate Support S IRAR AR 1
22 110041 Screw(M4-0.7 X 8) Exy 2
23 6100450 Feed Regulating Pushbutton Ty aiRgy 1
24 6100732 Feed Regulating Pushbutton Spring 7w ¥ 27/R% > /% 1
25 6100333 Retaining Ring Ay 7o 1
26 6100461 Oil Defender pik-don 1
27 110012 Screw(M4-0.7 X 5) xRy 3
28 190005 Screw(M4-0.7 X 5) AT S :: -89 2
29 6300020 Front Cover Hinge FlE R VAl ) 1
30 110016 Screw{M4-0.7 X 14) kxy 2
31 6300021 Front Cover(Lower) BB H/8—(F) 1
32 170001 Screw(M4-0.7 X 8) Ji2=$7) 1
33 300100 Conical Spring Washer mIRRTv v 2
34 160001 Screw(M4-0.7 X 4) kExry 1
35 180005 Screw(M5-0.8 X 8) jI=8%) 1
36 6100859 Fabric Edge Guide(Left) T () 1
37 6100861 Fabric Edge Guide(Right) ER(B) 1
38 110009 Screw(M4-0.7 X 8) IS 2
39 000538 Washer Ty 2
40 6100860 Fabric Edge Guide Chip ERFYS 1

Ref. No. 41 to 50

See the following page.

VC1700-8F



VC1700-8F

\/

’ I
! PERY ’
Qs
i AY
\\
|
‘\ / N
N
|
.
N
N
\

e,
4[]




MISCELLANEOUS COVERS(2)
S

HN—EK(2)

2

RefNo Parts No. Description m % Amt. Req
41 004182 Screw(3/32-56 X 2.5) xRy 1
42 6100724 Cover Latch Spring NIR—=Z v FINxR 1
43 000015 Nut T 1
44 110031 Screw{(M4-0.7 X 12) xRy 1
45 6300023 Front Cover(Upper) BIREF H/8— (L) 1
46 130002 Screw(M3-0.5 X 6) jI=S) 3
47 110031 Screw(M4-0.7 X 12) xRy 2
48 000665 Washer Ty 2
49 6100735 Supplementary Tension Disc Cover  /NEFMMA/— 1
50 110101 Screw(M3-0.5 X 3) =34 2

VC1700-8F






MISCELLANEOUS THREAD EYELETS
-«

RERE &

3

RefNo Parts No. Description m A Amt. Req
1 6100056 Thread Tension Spring Cap RFTF/NNRF vy S (L) 5
2 6100057 Tension Spring Bushing FAFFy FEY IEX 5
3 6100058 Tension Spring(Needle) REF/INKEHR) 3
4 6100059 Tension Spring(Looper, Top Cover) HREBFINRUL—/C B D) 2
5 6100060 Thread Tension Spring Retainer REBTF/INRF v v I (T) 5
6 000177 Felt )b 5
7 6100062 Tension Disc FREATFO 10
8 290029 Tension Post RIFTFE 5
9 6100064 Tension Post Ferrule RIAFEREL 5

10 6300004 Tension Disc Separator REE AR 1
11 6100066 Tension Disc Eyelet RFFIMHRE 5
12 6100067 Thread Lead-in Guide RFEFERE 5
13 6300003 Tension Post Support RFTFE 1
14 110013 Screw(M4-0.7 X 8) kxy 9
15 6300044 Thread Guide Plate REAR 1
16 6100073 Thread Eyelet Pipe(Short) HRE/1 ) 2
17 6300117 Thread Eyelet Pipe Holder SRE/ TR 1
18 6300136 SP Device, Complete Set SPEE(HR) 1
19 6100869 SP Container SPyY>Y 1
20 6100078 Felt SP7 )bk 1
21 6300137 Needle Thread Eyelet B 1
22 350009 Tapping Screw(3 X 6mm) FyEvxry 2
23 6300143 Needle Thread Eyelet Holder fRER 1
24 005431 Screw(1/8-44 x 4.4) kxR 2
25 6300145 Needle Thread Eyelet BB 3
26 003312 Screw(1/8-44 x 3.4) Ry 3
27 110001 Screw(M4-0.7 X 5.4) kxy 1
28 000538 Washer A 1
29 000651 Guide Pin H1AREY 1
30 6300138 Top Cover Thread Eyelet(Right) i) RE(R) 1
31 6300141 Top Cover Thread Eyelet(Left) Y RE (L) 1
32 6100080 Needle Thread Guide Rz 1
33 110009 Screw(M4-0.7 X 8) kxy 3
34 6300114 Top Cover Thread Guide B REA 1
35 6300115 Top Cover Thread Eyelet BV /NRFRE 1
36 001818 Tension Post KT 1
37 6100086 Top Cover Tension Disc NEAF I 2
38 6100087 Top Cover Tension Spring B U REBF/UR 1
39 000360 Nut PAD N 1
40 6100739 Looper Thread Guard W—ISREBEH— R 1
4] 110101 Screw(M3-0.5 x 3) xRy 1
42 6100740 Looper Thread Eyelet(Conter) JL—ICHRE () 1
43 110100 Screw(M4-0.7 X 16) xy 1
44 6100462 Tension Disc Guide INRFOLAAR 1
45 110054 Screw{M3-0.5 X 3.5) FxY 4
46 6100736 Supplementary Tension Spring INRFIR 1
47 6100737 Supplementary Tension Disc(Lower)  /NEAFM(T) 1
48 6100738 Supplementary Tension Disc(Upper)  /NEFM(L) 1
49 170004 Screw(M3-0.5 X 9.6) =) 1
50 6100069 Looper Thread Eyelet JL— /%08 1
51 6300244 Needle Thread Take-up Guard gy AR 1
52 130003 Screw(M4-0.7 X 4.5) == 1

VC1700-8F






MISCELLANEOUS BUSHINGS & EYE GUARD

Ty v aROTAH— RERS

RefNo Parts No. Description m A Amt. Req
1 6300124 Oil Seal AN —=N 2
2 310106 Laced Wire(¢ 3 X 130mm) - 1
3 6100745 Presser Bar Bushing BIigE7vya 1
4 000195 Oil Wick{No.4-175mm) SHERS 1
5 6500316 Oil Seal FAI—IL 1
6 6300104 Spreader Driving Bar Bushing USRI —/IET Yo 1
7 6300105 Sponge MBmARY Y 1
8 000397 Oil Wick{® 2 X TTmm) SHE 1
9 6100095 Oil Seal ALY —)b 1

10 6300093 Oil Seal A=) 1
11 6300088 Needie Thread Take-up Bushing(Front) #HRi&VE 7w 2 2 () 1
12 6300089 Needle Thread Take-up Bushing(Rear) $HRigUEIT v ¥ 2 () 1
13 6300091 Spreader Driving Shaft Bushing(Left) &R —/&#7 v 3 2 () 1
14 6300092 Spreader Driving Shaft Bushing(Right) &l %)L—/8~7 v > 2(h) 1
15 6300087 Oil Seal A= 1
16 6300090 Foot Lifter Lever Bushing BImr#®/vya 2
17 6100747 Lower Shaft Bushing(Left) TET w2 (k) 1
18 6100748 Lower Shaft Bushing(Right) TETY Y2 (H) 1
19 6100749 Differential Feed Bar ShaftBushing(Left) BRXUET v > 2 (k) 1
20 6100750 Differential Feed Bar ShaftBushing(Right) Bi&EUE 7 v > 1 (A) 1
21 6100751 Feed Bar Lift Shaft Bushing{Left) EYLET#T Yy a (k) 1
22 6100752 Feed Bar Lift Shaft Bushing(Right) *Y EFT#T v a(h) ]
23 6100055 Seal Plug B 2
24 6100753 Looper Driving Shaft Bushing(Front)  JL—/S81 7y > 2 (&) 1
25 6100754 Looper Driving Shaft Bushing(Rear)  JL—/S87 v > 1 (%) 1
26 6100755 Adjusting Screw Bushing BPEURBMRY Ty va 1
27 6300108 Eye Guard, Complete Set 7 A H— R () 1
28 6300109 Air Wiper Bracket IFIAIRTZTv ~ 1
29 110009 Screw(M4-0.7 X 8) Ry 2
30 000538 Washer Ty 2
31 6300110 Eye Guard Holder FAH—-RE 1
32 170044 Screw(M4-0.7 X 7) I8 1
33 300104 Conical Spring Washer mMIRR Ty v 1
34 000663 Washer Twy 1
35 000022 Nut Pl 1
36 6300111 Eye Guard 7AH—NR 1
37 110076 Screw(M3-0.5 x 6) Exy 2
38 000014 Washer WA 2
39 6300112 Stopper Spring A wIx 1
40 110030 Screw(M3-0.5 x 2.6) kxrY 1

VC1700-8F



VC1700-8F



NEEDLE GUARD & MAIN SHAFT DRIVING MECHANISM &34 Rk U T #htdE

5

RefNo Parts No. Description m A Amt. Req
1 6100434 Pulley 7= 1
2 160005 Screw(M6-1 % 8) Exy 4
3 160007 Screw(M6-1 X 6) Exy 6
4 6100865 Ball Bearing(Right) R—=IRT U TH) 1
5 6300024 Main Shaft Sprocket(_ower) NILETZ7—=U(F) 1
6 6100622 Ball Bearing(Middle) IR—ILRT Y > () 1
7 6100485 Lower Shaft(Right) THEI(H) 1
8 6100484 Oil Pump Driving Worm TA—L 1
9 6100160 Counterweight(Small) NSV RATIA N 1

10 110009 Screw(M4-0.7 %X 8) Exy 2
11 6100759 Ball Bearing(Left) R—=IRT Y > I(E) 1
12 6100433 Lower Crankshaft TE@r >0 1
13 160004 Screw(M6-1 X 4.8) xRy 2
14 001107 Roll Pin A—-JLEy 1
15 310132 Oil Wick(No.4-190mm) SHE 1
16 6300025 Lower Shaft(Left) TEH(E) 1
17 000397 Oil Wick SH 4
18 310093 Oil Wick(No.3-40mm) SR 1
19 000304 Oil Wick SHR 1
20 6100453 Collar(14 x 21 x 55mm) ho— 1
21 160000 Screw(M3-0.5 x 3) Lxy 2
22 6100463 Looper Thread Take-up THRAFHL ]
23 150000 Screw(M5-0.8 X 4) xRy 2
24 6100760 Supporting Plate A L SBEE TR 1
25 110002 Screw{M3-0.5 x 5) rxy 3
26 000463 Laced Wire E-IILREE MR 1
27 6100761 Thread Take-up Eyelet(Left) N LFRE(E) 1
28 6100762 Thread Take-up Eyelet(Right) NLKRER) 1
29 110027 Screw(M2.5-045 X 3.5) Exy 2
30 6100763 Supporting Plate Basement NALARERANE 1
31 160001 Screw(M4-0.7 X 4) = 2
32 160008 Stop Screw(M6-1 x 35) Ay FRY 1
33 000234 Lock Nut OyoFvhk 1
34 6100764 Supporting Plate Return Spring =ZAES 1
35 110026 Screw(M3-0.6 X 6) kxy 1
36 340004 Pin Ey 1
37 6100765 Basement Shaft B{TEH 1
38 6100766 Collar(6 x 11 X 5mm) No— 1
39 6100767 Cast-off Plate HRER 1
40 000531 Washer AR 1
4] 6100768 Stop Bracket ANy T7&E 1
42 110013 Screw(M4-0.7 X 8) =% 2
43 6100769 Supporting Plate Stop BRERA Ny 7 1
44 6100770 Stop Spring R R v FINER 1
45 170003 Screw(M3-0.5 X 3) =87 1
46 6100771 Basement Cushion &y vIayv 1
47 6100772 Supporting Plate Stop, C. Set R Z kv Z(#8) 1
48 6300026 Lower Shaft(Left), C. Set TR () (F8) 1

VC1700-8F



VC1700-8F



UPPER SHAFT & NEEDLE THREAD TAKE-UP MECHANISM L# R U8 48" %

6

L e e

Ref.No Parts No. Description m % Amt. Req
1 6300107 Handwheel NV RiRAL = 1
2 000989 Handwheel Mark NYRRA—=IL~Y—2 1
3 160005 Screw(M6-1 x 8) xRy 3
4 160007 Screw(M6-1 X 6) bRy 10
5 6100524 Magnet N7 SN S 1
6 6300094 Ball Bearing R=IRFUVT 2
7 6100127 Handwheel Adapter YT 1
8 6300095 Timing Belt(550-5GT-12) YALZUIRILN 1
9 6300153 Upper Shaft Sprocket(Upper) RILNT—=U (L) 1

10

11

12 6100498 Upper Shaft(Right) L#E(H) 1
13 6100159 Upper Shaft Joint EhikF 1
14 6100160 Counterweight(Small) TV RATITA NN 1
15 110009 Screw(M4-0.7 x 8) ExY 2
16 6300027 Oil Sleeve AR =T 1
17 6300028 Upper Shaft(Left) LEh(E) 1
18 6300029 Connecting Rod, C. Set g Oy REE) 1
19 6300030 Needle Thread Take-up Eccentric HRrgUTFtEy 1
20 160003 Screw(M5-0.8 x 5) IExy 4
21 6300031 Connecting Rod frRig Oy R 1
22 120001 Screw(M4-0.7 x 14) xRy 2
23 6300032 Driving Lever B U i 1
24 120013 Screw(M6-1 x 15) Exy 1
25 6200517 Driving Shaft Thrust Ring AZANYYT 1
26 000555 Washer Ty 1
27 000600 Spring Washer ATV Ty v 1
28 120015 Screw(M5-0.8 x 10) IExRY 1
29 6300049 Driving Shaft Rig a 1
30 6300033 Bracket HARBUE 1
31 120013 Screw(M6-1 x 15) Exy 1
32 000667 Spring Washer ATV Ty v 1
33 6300034 Needle Thread Take-up HHRRURE 1
34 6300035 Top Cover Thread Take-up BV RiRY RE 1
35 110009 Screw(M4-0.7 x 8) xRy 2
36 6300036 Collar ho— 1
37 110135 Screw(M5-0.8 X 7) 1 =37 1
38 310132 Qil Wick(® 4.2 x 16mm) SHE 1
39 160041 Screw(M5-0.8 x 8) xRy 1
40 6300096 Upper Shaft Sleeve, C. Set TEz Y —7#8) 1
41 6300097 Upper Shaft Sleeve i QR 1
42 160004 Screw(M6-1 x 4.8) IERY 1
43 6100163 Ball Bearing R=ILRF YUV 2
44 310099 Oil Wick{® 3.3 x 30mm) SHE 1
45 110012 Screw(M4-0.7 x 5) =) 1

VC1700-8F



VC1700-8F



NEEDLE BAR MECHANISM
e

AR A

-

RefNo Parts No. Description m B Amt. Req
1 6300160 Needle Bar & Needle Bar Bushing,C.Set &t - #H&7 v ¥ a2 (#8) 1
2 6100775 Needle Bar Thread Eyelet FHEERE 1
3 004358 Screw(9/64-40 X 5.6) == 1
4 6300161 Needle Bar Bracket AR et ks 1
5 110035 Screw(M4-0.7 X 10) Ry 1
6-1 6109107 Needle Clamp{48) # 1k X 1
6-2 6109108 Needle Clamp(56) $r1E X 1
6-3 6109109 Needle Clamp(64) g1k X 1
7 Needle(UY x 128 GAS) &t 3
8 6100176 Top Cover Thread Eyelet B RE 1
9 001900 Screw(1/8-44 X 2.4) ExRY 4

10-1 6108007 Stitch Plate(48M) ik 1
10-2 6108008 Stitch Plate(56M) #HiR 1
10-3 6108009 Stitch Plate(64M) iR 1
11 009142 Screw(9/64-40 X 4.8) =87 2
12 6300162 Counterweight VANV Sy ke i 1
13 110011 Screw(M5-0.8 x 10) Exy 1
14 160029 Screw(M8-1.25 X 8) kExry 2
15 6300163 Connecting Rod, Complete Set gHEO Y R(#E) 1
16 6101065 Connecting Rod gHEOY R 1
17 6100182 Roller Bearing Z—RIRFUT 1
18 6300164 Eccentric Pin Plate IFtevEr7L—h 1
19 130002 Screw(M3-0.5 X 6) xy 1
20 6300165 Eccentric Pin HETEFE Y 1
21 000309 Felt(25 x 3 x 30mm) )7 1
22 330000 Seal Plug B 1
23 6300166 Needle Bar Guide, C. Set EHEEZA(HE) 1
24 6300167 Needle Bar Guide HERER 1
25 6100186 Slide Block HEENE 1
26 009749 Screw(M4-0.7 X 16) xRy 2
27 6100782 Sponge MmN Y 1
28 6100779 HR Device, Complete Set HR 7 (£H) ]
29 6100780 HR Container HR& > & 1
30 110013 Screw(M4-0.7 x 8) Exy 3
31 6100866 Pipe Joint INA THREFE 1
32 6100781 Oil Tube ey VAC v 1
33 310007 Felt 7zl bk 1
34 6100758 HR Cup HRAw 1
35 310006 HR Felt HRZ Lk 1
36 000637 Seal Plug s 1

VC1700-8F



VC1700-8F



PRESSER FOOT MECHANISM
-

T

3

Ref.No Parts No. Description W % Amt. Req
1 6100787 Presser Spring Regulator BIPERY 1
2 000445 Lock Nut Qv oFyhk 1
3 6100788 Presser Bar Spring(Outer) HIEICR(K) 1
4 6300122 Presser Bar Connecting Bracket HIiE¥ 1
5 110031 Screw(M4-0.7 X 12) xy 1
6 6100200 Presser Bar Guide BIEEN 1
7 004441 Screw(11/64-40 x 16) IRy 2
8 6100789 Presser Bar Spring(Inner) R T4/ SR () 1
9 6100202 Presser Bar g 1

10 6100205 Finger Guard 7Y HA—R 1
11 110002 Screw(M3-0.5 x 5) =) 1
12 6100203 Qil Protector Ring i 7 1
13 6300169 Collar(9 x 17 X 7mm) o7— 1
14 150001 Screw(M4-0.7 x 4) kxy 1
15 6200020 Thread Chain Cutting Knife FzAvhAvY 1
16 110054 Screw(M3-05 x 3.5) E=xy 1
17-1 6307050 Presser Foot, C. Set(48) HI(HE) 1
17-2 6307052 Presser Foot, C. Set(56) T (48) 1
17-3 6307054 Presser Foot, C. Set(64) I (f8) 1
18 110004 Screw(M3.5-0.6 X 8) IS 1
19 6107005 Presser Foot Spring{Left) IR T/ (F) 1
20 6107006 Presser Foot Spring(Right) N T/NR(R) 1
21

22

23 130016 Screw(M2.5-0.45 x 6) kxy 4
24 6107033 Presser Foot Hinge Pin(56, 64) HIEyIEEY 1
25 110084 Screw(M3.5-0.5 X 4.2} xRy 1
26 000327 Lock Nut AwvoFvk~ 1
27 260006 Adjusting Screw(1/8-44 x 9.5) FAFHRY 1
28 6100624 Cap *Fyv 7 1
29

30 6300120 Presser Foot Lifter IR 1
31 170041 Screw(M5-0.8 x 3.5) kExy 2
32 6300083 Lifter Shaft BTG 1
33 6100235 Collar(10 X 17 x 8mm) No— 1
34 160001 Screw(M4-0.7 x 4) =y 2
35 6300051 Lifter Shaft Lever HITZs L /\— 1
36 005650 Screw{M5-0.8 x 14) Fxy 1
37 6200556 Spring IR 1
38 6300118 Lever Link LIX=U>y 1
39 6300005 Lifter Lever BIiEs LN~ 1
40 000487 Wave Washer BRIy Vv 1

Ref. No. 41 to 60

See the following page.

VC1700-8F



DD

QX%

VC1700-8F



PRESSER FOOT MECHANISM
O

RIS

3

RefNo Parts No. Description @ A Amt. Req
41 - 300005 Washer Ty 1
42 120010 Screw(M6-1 x 10) Exy 1
43 6500310 Spring JIXF 1
44 6300170 Lifter Lever Holder BIHTrLN—& 1
45 340003 Knock Pin(¢ 5 X 20mm) Sy oy 1
46 6300119 Lifter Lever Stopper HITBETLIN—=Z v X 1
47 120006 Screw(M6-1 X 12) jIt=$) 2
48 000206 Lock Nut AvoFvhk 1
49 110118 Screw(M5-0.8 X 22) Exy 1
50 6300121 Tension Release Lever Connector SHIE X PSR 1
51 170038 Screw(M4-0.7 X 5) xy ]
52 170009 Screw(M4-0.7 X 4) kxry 1
53 6300172 Tension Release Lever SEEA B 1
54 120001 Screw(M4-0.7 X 14) Exy 1
55 6300052 Tension Release Shaft RAE A BH 1
56 6300173 Thread Pull-off Lever HREBEA LN~ 1
57 000690 Spring Pin(4 X 16mm) A7V TEy 1
58 6300174 Tension Release Adjusting Eccentric  RIEXIRFAEI TN 1
59 6300175 Swing-proof Spring PR/ R 1
60 001170 Screw(9/64-40 X 12) jl= S 1

VC1700-8F



. @

Ow--.mw ﬁFtr r

~
-

16
6

VC1700-8F



SPREADER MECHANISM

B HRIL— N

9

Ref.No Parts No. Description m B Amt. Req
1 6300099 Spreader Eccentric, C. Set g T+ 3(38) 1
2 6300100 Spreader Eccentric U TEEY 1
3 160003 Screw(M5-0.8 X 5) xy 2
4 6300101 Spreader Connecting Rod guay R 1
5 110009 Screw(M4-0.7 X 8) xRy 1
6 300006 Washer WAV 1
7 6100379 Adjusting Lever Pin AEIL NN—E > 1
8 000528 Washer Ty 1
9 100003 Nut PN 1

10 6300102 Spreader Adjusting Lever B AL /X— 1
11 120013 Screw(M6-1 X 15) Ry 1
12 6100410 Driving Shaft J— /e 1
13 6100053 Collar(12 x 20 X 8mm) No— 1
14 009604 Screw(11/64-40 X 5.5) Exy 2
15

16 6100224 Rocking Arm Jb—ISR Y BE 1
17 160007 Screw(M6-1 X 6) kERry 2
18 6100355 Rocking Pin L—=RYEY 1
19 310094 Oil Wick(¢ 3.3 X 15mm) SHIS 1
20 6100225 Spreader Bar JL—/K#E 1
21 6100226 Bushing Ring PR EY PV 1
22 6100227 Collar(10 X 18 X 7mm) NZ— 1
23 009526 Screw(9/64-40 X 4.4) Exy 2
24 6100228 Spreader Holder U RIL—IE 1
25 6109305 Spreader U RIL—C 1
26 110031 Screw(M4-0.7 X 12) kY 2
27 6200517 Thrust Ring AZANYVT 1
28 6300106 Thrust Sheet(Small) AZARY—KNUN 1

VC1700-8F



10

VC1700-8F



LOOPER DRIVING MECHANISM
e

JL— ke

10

Ref.No Parts No. Description m % Amt. Req
1-1 6109303 Looper(32, 40, 56, 64) JL—iX 1
1-2 6109304 Looper(48) JL—IX 1
2 160040 Screw(M4-0.7 x 5) kExry 1
3 6100871 Looper Holder L—IRE 1
4 110039 Screw(M3.5-0.6 X 10) Exy 1
5 300500 Spacer(Fiber) AR=T (T 714N) 2
6 6100794 Looper Bar Bushing IW—NRETva 1
7 160024 Screw(M6-1 X 8) xRy 2
8 6100795 Looper Thread Eyelet JL—IR%RE 1
e 110101 Screw(M3-0.5 X 3) kxR 1

10 340008 Roll Pin O—jLey> 1
11 6100796 Bushing Spacer Ty 1 ANR—Y 1
12 6100797 Looper Bar Guide J—IEAAR 1
13 6100798 Slider 271 1
14 6100436 Slider Holder A4 TR E 1
15 170005 Screw(M3.5-06 x 12) Exy 1
16

17 6100488 Slider Presser AT 1
18 160001 Screw(M4-0.7 x 4) Exy 1
19 6100465 Thrust Washer ASANTv v 1
20 330002 Seal Plug(Kurk) =R (QLY) 1
21 6100799 Looper Bar JU— Ik 1
22 6100800 Guide Shaft Bushing HAR#Ty > 1
23 6100454 Looper Bar Guide Shaft AN 1
24 110019 Screw(M5-0.8 x 35) Exy 1
25 300000 Washer WARA 4 2
26 6100487 Looper Rocker Adjusting Pin JL—/REIEREE Y 1
27 340001 Roll Pin a—-jLEy 1
28 100002 Nut Fv bk 1
29 6100801 Looper Rocker Connecting Rod, C. SetJL—/ B0 v R (#8) 1
30 6100470 Looper Rocker Regulating Eccentric  JL—/\EIET ¥t 1
31 160003 Screw(M5-0.8 x 5) xRy 1
32 6100802 Roller Bearing Z—-RIRFUT 1
33 6100422 Looper Rocker Connecting Rod JL—/E#EO Y B 1
34 6100803 Looper Connecting Rod JL—XOwy KR 1
35 005071 Screw(11/64-32 X 14) kxy 4
36 6100804 Oil Splasher AMIWRT Vv 1
37 6100805 Guide Fork &L IEX 1
38 004440 Screw(11/64-40 x 8.3) I8 2
39 6100486 Looper Driving Lever JU— 7 XEhp 1
40 000637 Seal Plug e 1
4] 6100806 |ooper Rocker Arm IL—IRY B 1
4?2 120011 Screw{M6-1 X 18) I8 1
43 6100464 Thrust Washer AZARTYI ¥ 3
44 6100807 Thrust Roller Bearing AZANRFZYVT 2
45 6100808 Looper Shaft JU—J 8 1
46 000740 Seal Plug S 2
47 160043 Screw(M8-1.25 X 8) Exy 2
48 001123 " Washer P Y 2

VC1700-8F



11

37

40 /’,"’ N

VC1700-8F

29 /0 Q
:'({{({

q
\\ AR /8
o> pratine;

31
32

B34




FEED DRIVING CONTROL MECHANISM

=
r;IHE
=
z

i

EEE R

11

RefNo Parts No. Description m f Amt. Req
1 6100809 Feed Lift Lever %Y T 1
2 160007 Screw(M6-1 X 8) =87 6
3 6100530 Connecting Rod Pin Oy REY 1
4 160002 Screw(M4-0.7 x 2) = 4
5 6100442 Feed Lift Connecting Rod EUETOYR 1
6 6100810 Retaining Ring IEX & 2
7 6100811 Roller Bearing Z—RIWRFZIT 2
8 6100423 Differential Feed Eccentric PiEJ ¥ty 1
9 006212 Screw(M5-0.8 x 6) bRy 2

10 6100424 Differential Feed Connecting Rod EREUOY R 1
11 6100489 Connecting Rod Pin Oy RE> 2
12 6100425 Lever Link(Long) Bpx) L= VT (R) 1
13 6100426 Lever Link(Short) BpEY LI—Y > () 1
14 6100812 Lever Link Pin BEU L= oY 1
15 300006 Washer Ty 1
16 110009 Screw(M4-0.7 X 8) Exy 1
17 6100429 Differential Feed Shaft Lever XU EL /N\— 1
18 120009 Screw(M4-0.7 X 12) IRy 1
19 6100440 Control Bracket BEVHAEEI TS v b 1
20 6100813 Connecting Rod Guide FHEYOY KRR 1
21 . 6100814 Control Bracket Spring A VA VAN S 1
22 340003 Pin e 2
23 6100815 Control Lever Shaft Bushing REIL/N—8H Ty 1
24 6100816 O-ring(P16) ouvy 1
25 6100111 Oil Seal AN —=Ib 1
26 6100455 Control Lever Shaft B U FAE L /N —h 1
27 6100817 Control Link Pin B UREY v o EY 1
28 6100466 Control Link BIXUEREY > o 1
29 6100818 Control Nut B VRS v & 1
30 001107 Roll Pin o—-ley 1
31 6100819 O-ring(P12) ouyy 1
32 6100456 Adjusting Screw B 1
33 6100820 Adjusting Stop Pin Ay TEY 1
34 160001 Screw(M4-0.7 X 4) =S 1
35 6100821 Adjusting Knob REEY Y = 1
36 130011 Screw{M3-0.5 X 4) kxy 1
37 6100822 Differential Feed Control Lever, C. Set &%V #EanL /\—FE) 1
38 6100823 Differential Feed Control Lever X UREIL /X— 1
39 6100824 Differential Feed Graduations A% U B &R 1
40 130004 Screw(M4-0.7 X 11) =8 2
41 000505 Spacer AR—1f 2
42 6100269 Control Lever Stop Ak VURASLNN—X by T 1
43 000669 Washer Ty 1
44 000600 Spring Washer ATV T Tyvvw 1
45 005049 Screw(M5-0.8 X 8) I8 1
46 190004 Screw{(M6-1 X 7.5, M4.5-0.5 x 3) Ry 1
47 100005 Nut vk 1
48 000561 Conical Spring Washer Mm/XR Ty 2 1
49 6100825 Feed Lift Connecting Rod, C. Set ¥Y ETOY REE) 1
50 110013 Screw(M4-0.7 X 8) xRy 1

VC1700-8F



12

VC1700-8F



FEED DRIVING MECHANISM =B 1 2
|
RefNo Parts No. Description m 4 Amt.Req
1 6100826 Needle Guard(Front) Eccentric HZrENIFEY 1
2 160003 Screw(M5-0.8 X b) xRy 2
3 6100827 Needle Guard(Front) Lever #3524 (30 ke 1
4 110022 Screw(M3-05 X 10) , Exy 2
5 6100828 Needle Guard(Front) Holder #H2T(ENA 1
6 6309200 Needle Guard(Front) #3524 (51) 1
7 110036 Screw(M3-05 X 6.5) xRy 2
8 6100829 Needle Guard(Rear) Lever 2 (1) e 1
9 6100490 Needle Guard(Rear) Holder H=2T (A 1
10 6109207 Needle Guard(Rear) #HZT(18) 1
11 6100830 Feed Regulating Stop EURMA YT 1
12 110004 Screw(M3.5-0.6 X 8) xRy 3
13 340001 Roll Pin a—lE> 1
14 6100831 Conical Spring Presser M/SREFIT 1
15 130005 Screw(M2-04 X 4) xRy 2
16 6100832 Conical Spring m/tx 1
17 6100833 Eccentric Cam EUYILFEYAL 1
18 340025 Stop Pin ANy TEY 1
19 6100834 Eccentric Pin EUIFEEY 1
20 6100835 Main Feed Eccentric, Complete Set  #U I ¥t (1) 1
21 110072 Screw(M3.5-06 X 6) xRy 1
22 110023 Screw(M2-04 % 3.5) 1= 1
23 009736 Screw(M4-0.7 X 6) Exy 2
24 6300176 Main Feed Bar Driving Connection BEYYVY 1
25 110021 Screw(M5-0.8 X 18) xRy 2
26 6100451 Driving Connection Bushing BRIV Ty 1
27 6100837 Feed Bar Guide(Upper/Left) EVABAAR(LEER) 1
28 160007 Screw(M6-1 X 6) =) 2
29 6300247 Feed Mechanism, C. Set & HERS () 1
30 6100839 Differential Feed Bar AEJA 1
31 6100840 MainFeed Bar ®BEUA 1
32 6100841 Feed Dog Key *— 2
33 6100867 Feed Lift Block(Rear) AEI(#) 1
34-1 6109021 Main Feed Dog(48, 56)(P=1.6mm) #Bx V(Y F 1.6mm) 1
34-2 6109023 Main Feed Dog(64}(P=1.6mm) #BxEVU(Ey F1.6mm) 1
35-1 6109020 Differential Feed Dog(48, 56)(P=1.6mm)&ix ") (v F 1.6mm) ]
35-2 6109022 Differential Feed Dog(64)(P=1.6mm) #HxY (v F 1.6mm) 1
36 6100842 Feed Bar Guide{Lower) EVARAACR(T) 1
37 110035 Screw(M4-0.7 X 10) Exy 2
38 6100441 Differential Feed Bar Driving Connection ®IkU U > 2 1
39 6100430 Oscillation Adjusting Eccentric FXUBRASFIE Y 1
40 000199 Oil Wick SR 1

Ref. No 41 to 56  See the following page.

VC1700-8F



12

VC1700-8F



FEED DRIVING MECHANISM
S

* ) B

12

RefNo Parts No. Description m % Amt.Req
47 6100843 Driving Connection Pin EUYYIEY 1
42 160006 Screw(M3-0.5 X 6) xRy 1
43 000750 Seal Plug £ 1
44 6100844 Differential Feed Shaft BIEE U B 1
45 6100273 Feed Lift Block(Front) BEI(R) 1
46 6100845 Feed Lift Shaft #*=Y ETE 1
47 000397 Oil Wick SHIS 1
48 000401 Oil Wick(280mm) SHAS 1
49 330015 Seal Plug = 1
50 6100846 Collar(11 X 18 X 11mm) ho— 2
51 160004 Screw(M6-1 X 4.8) Exy 2
52 6100847 Feed Bar Guide(Upper/Right) EUABHAR(ER) 1
53 6100848 Main Feed Eccentric, C. Set(2) FDIFEV(HE2) 1
54 310068 Oil Wick(120mm} iRy 1
55 000775 Pin ey 1
56 6300248 Needle Guard Lever Cover HETBE I~ 1

VC1700-8F



13

a
,
0,
/ ! . -
. . y
g
y




LUBRICATING MECHANISM(1)
]

aHmEERE (1)

13

RefNo Parts No. Description m % Amt.Req
1 6300068 Oil Receiver 2o m 1
2 110012 Screw(M4-0.7 X 5) ExRY 6
3 6500301 O-ring(P3) ouvy 1
4 6300125 Oil Sight Top Nozzle J X 1
5 000010 Washer A 1
6 000234 Nut Fwhk 1
7 6500261 Oil Filter Cap AANTANTFvv T 1
8 110045 Screw(M4-0.7 X 12) WExy 3
9 6100370 O-ring(P42) ouvy 1

10 6100296 Oil Filter AT 1 LY 1
11 6100297 Qil Filter Connector AANT 1« LI BF 1
12

13 6100306 QOil Filter Screen Clamp EBEiEET 1
14 6100307 Oil Filter Screen R 1
15 6100882 Draining Felt EBHZ7 )b 1
16 6100852 Oil Tube(4 X 6 X 3Tmm) A1LIWIRALT 1
17 . 6100877 Oil Pump, Complete Set R 7 (8) 1
18 6100616 Oil Pump Driving Worm Gear DA —LFF 1
19 160001 Screw(M4-0.7 X 4) xRy 2
20 120011 Screw(M6-1 X 18) Exy 2
21 000560 Seal VARVE % 1
22 100014 Nut JANWEXFw 1
23 6100878 Oil Nozzle for Worm Gear BT 7 1
24 6100879 Dust Proof Plate B EER 1
25 6100856 Oil Tube Stay AANIATET 1
26 6100467 Oil Sight Gauge AN T = 1

VC1700-8F



14

¥

VNS

36
NS D

=]

~—

—

{ -
SO

,
/

VC1700-8F



LUBRICATING MECHANISM(2)
e

e m s (2)

RefNo Parts No. Description m & Amt. Req
1 6100299 Suction Pipe 1 P NAC 1
2 6100300 Suction Pipe Bushing AT T TV a 1
3 6100301 Oil Tube(3 X 5 X 440mm) FAWIRAT 1
4 6100310 Oil Tube Joint, One Way AOE#RF 3
5 6100303 Oil Tube Clamp EKRIR 10
6 6300177 Qil Tube{Long), Complete Set &/ 7 (R) (f8) 1
7 6300178 Oil Tube(4 X 6 X 500mm) FAIWIRACT 1
8 6100858 Oil Tube(2.5 X 4 X 35mm) AAIWNRAT 1
9 6100308 Oil Tube Joint, Two Way MOE#RF 2

10 6100851 Oil Tube(4 X 6 X 37mm) LIRS 1
11 320010 Fitting Stud(Short) ERFERIL S EE) 4
12 6100457 Lower Shaft Oiling Outlet TEESHE 1
13 6100792 Oil Tube(Middle), Complete Set ¥asm/ 81 7 () (fB) 1
14 6100852 Oil Tube(4 X 6 X 3Tmm) FAIWIRAT 2
15 6100446 Lower Shaft Oiling Shower TEESH v D 1
16 6100853 Oil Tube(4 X 6 X 110mm) FALIWINRAT 1
17 110013 Screw(M4-0.7 x 8) Fxy 2
18 6100854 Oil Tube(Short), Complete Set $am/ 81 7 (58) (FE) 1
19 6500300 Bamboo Joint(l-4) ANV == 2
20 6100883 QOil Tube(35 X 5 X 350mm) FANWIRAT 1
21 6100880 Wrapping Band(2.3 x 92) HIR/IAV R 1
22 6100881 Draining Pipe PR/ 1
23 6100298 Felt Zz)lb 1

VC1700-8F



15

PULLER MECHANISM(1) 34




PULLER MECHANISM EXCLUSIVE PARTS(1)

7S —EgEREma) 1D

Ref.No Parts No. Description m A Amt. Req
1 6300179 Upper Feed Roller Shaft Bracket rO—-5@|T STy~ 1
2 120019 Screw(M6-1 X 18) xRy 4
3 000779 Knock Pin Sy 2
4 6100055 Seal Plug Eited 1
5 6300180 Roller Shaft Bushing(Right) to—>®8w7va®E) 1
6 6300181 Upper Feed Roller Shaft Lever EO—>EhEE 1
7 160007 Screw(M6-1 X 8) Exy 2
8 6300182 Collar(14 x 22 x 1T0mm) NS5— 1
9 009604 Screw(11/64-40 X 5.5) IExY 2

10 6300183 Roller Shaft Bushing(Left) EO—-S87 vy a (k) 1
11 6300184 Oil Seal AAN—=I 1
12 6300185 Upper Feed Roller Shaft EO—>#H 1
13 See page 17 17 R—IVBR -
14 6300186 Upper Feed Roller Lever EAO—-Z L= 1
15 120012 Screw(M6-1 x 20) Exy 1
16 6300187 Upper Feed Roller Lever Pin FO—-3L/IR—-EY 1
17 000613 Washer AV 1
18 000306 Nut Fv 2
19 6300188 Upper Feed Roller Lever Rod EO—ZL /-0y R 1
20 240010 Screw(1/4-40 X 11) XY 1
21 310063 Oil Wick SHS 1
22 6300189 Upper Feed Roller Driving Rod Pin EOo—->0Ovy REY 1
23 160001 Screw(M4-0.7 X 4) Ry 1
24 6300190 Upper Feed Roller Driving Rod EAO—Z0av R 1
25 6100810 Retaining Ring Aby 7o 1
26 6300191 Roller Bearing ZRIRFUVT 1
27 6300192 Upper Feed Roller Regulator, C. Set  _EO— > &8 (#8) 1
28 6300193 Upper Feed Roller Eccentric rtO—-5TFE> 1
29 6300194 Upper Feed Roller Regulator +O— >R 1
30 160003 Screw(M5-0.8 X b) It 2
31 190007 Adjusting Screw(M5-0.8 x 6) EEIR Y 1
32 120008 Screw{M4-0.7 X 8) k=Y 1
33 300045 Spacer ANR—1 1
34 6300195 Upper Feed Roller Shaft Bracket, C. Set EO—Z87 55 v ~(#8) 1

VC1700-8F



16

PULLER MECHANISM(2)

RUBBER ROLLER

a3

VC1700-8F



PULLER MECHANISM EXCLUSIVE PARTS(2)
e

75— HiEEAMm(2)

16

Ref.No Parts No. Description m & Amt. Req
1 See page 17 17 R—IBE -
2 6300196 Upper Feed Roller Yoke ra—->3—-7 1
3 120012 Screw(M6-1 X 20) = 1
4 6300197 Upper Feed Roller Yoke Guide -3 —07A40R 1
5 120008 Screw(M4-0.7 X 8) jl= 87 2
6 6300198 Upper Feed Roller Yoke Pin tO—>3—-oEY> 1
7 160007 Screw(M6-1 X 6) =8 1
8 6300199 Wire(0.9 X 45mm) SRR 1
9 180005 Screw{M4-0.7 X 6) xRy 1

10 160001 Screw(M4-0.7 x 4) Ry 2
11 160003 Screw(M5-0.8 X 5) Ry 3
12 6300200 Retaining Ring ANy T 1
13 6200189 Thrust Ring AZANYVYT 1
14 6300201 Clutch Driving Shaft 77y T 1
15 6300202 Clutch Driving Shaft Bushing(Left) ISV FWMT Yo (k) 1
16 6300203 Clutch Driving Shaft Bushing(Right) ISYFHITvIa(h) 1
17 6300204 Clutch Tension Sleeve ISYFFYgAY—7 1
18 6300205 Adjusting Collar FEHZ— 1
19

20 6300206 Adjusting Screw Stay PRI X T 1
21 110002 Screw(M3-0.5 x 5) hxy 2
22 110097 Screw(Mb5-0.8 X 12) [I= 1
23 6300207 Clutch Tension Spring PovFTIaVIREK 1
24 6300208 Clutch Driving Lever 72y FIRE) 1
25 130003 Screw(M4-0.7 X 7.3) ExY 3
26 6300209 Clutch Sleeve(Right) IZvFRY—T(A) 1
27 6300210 Thrust Plate AZANTL—hK 2
28 6300211 Clutch Spacer TIYFANR—H 1
29 160005 Screw(M6-1 X 8) Ry 1
30 6300212 Clutch Sleeve(Left) 7S5y FRY—TJ () 1
31 6300213 Upper Feed Roller(30 teeth)(Standard) £0—3 (30 1L) (12%E) 1
32 007621 Screw(2/64-40 x 8.5) kExy 3
33 6300214 Lower Feed Roller Support, C. Set(Extra) TO—ZT/R— G FEERBH) 1
34 6300215 Lower Feed Roller(15 teeth)(Standard) TO—> (15 L) (1Z#) 1
35 000492 Wave Washer SR A ! 1
36 6300216 Lower Feed Roller Support TO—3HR-~ 1
37 120041 Screw(M6-1 x 12) ji= 8 2
38 000779 Knock Pin NA 2
39 6300217 Lower Feed Roller Shaft TAO—ZH 1
40 150001 Screw(M4-0.7 X 4) Exry 2
41 6300218 Lower Feed Roller Cover TO—>#BhH/N— 1
42 130002 Screw(M3-0.5 x 6) TRy 2
43 6300219 Upper Feed Roller tO—> 1
44 6300220 Lower Feed Roller Ta-—-> 1
45 6300221 Supplementary Roller Support #BO— Z EUIIR 1
46 000538 Washer A 2
47 110009 Screw{M4-0.7 X 8) == 2
48 6300222 Supplementary Roller o —= 1
49 6300223 Supplementary Roller Stay(A) HWEIO—5X T (A) 1
50 6300224 Supplementary Roller Stay(B) BN —>%T(B) 1
51 009730 Screw(1/8-44 X 5.3) kxry 4

VC1700-8F



17
PULLER MECHANISM(3)

33

VC1700-8F



PULLER MECHANISM EXCLUSIVE PARTS(3)
-

7S5 —jmERne3) |/

RefNo Parts No. Description m & Amt. Req
1 6300225 Upper Feed Roller Lifter(Right) to—->854) 1
2 110009 Screw(M4-0.7 X 8) Exy 2
3 000538 Washer AR 3
4 000334 Nut PRI 2
5 6300226 Flexible Wire Clamp Bushing DAVIEXATya 2
6 006075 Screw(11/64-40 X 6) xRy 2
7 6300227 Lifter Connecting Plate EO—-ZBrERR 1
8 6300228 Upper Feed Roller Lifter(Left) FO—>8B45(E) 1
9 6300229 Upper Feed Roller Lifter Pin to-Z>8s5ey 1

10 6200038 Retaining Ring Ay 7Yy 2
11 6300231 LifterConnecting Plate rto—->&8Y 1
12 006038 Screw(3/16-32 X 2.2) Exy 2
13 6300232 Roller Press Bar Bracket FO—2HIEREF 1
14 005650 Screw(M5-0.8 X 14) xRy 1
15 6300233 Lifting Lever Sleeve tO—ZLNR—=XY-=7 1
16 006411 Screw(11/64-40 X 55) Exy 1
17 000340 Nut Owvo+wvhk 1
18 009931 Stop Screw(11/64-40 X 26) Abhwikxry 1
19 6300234 Roller Press Spring FO—-Z\T)Nx 1
20 6300235 Upper Feed Roller Bracket rA->7240v ~ 1
21 009753 Screw(M6-1 X 35) R 2
22 000779 Knock Pin Sy oy 2
23 6300236 Roller Press Bar Bushing(Upper) EO—2®IBET v a(l) 1
24 160007 Screw(M6-1 X 6) iI=7 1
25 6300237 Roller Press Bar Bushing(Lower) FO-SWIET vy a(T) 1
26 6300238 Upper Feed Roller Press Bar tO—>8THE 1
27 6300239 Retaining Ring AbyZUyy 1
28 000690 Stop Pin ARy T7EY 1
29 000613 Washer Ty 1
30 6300240 Upper Feed Roller Lifting Lever FBY 1
31 000487 Wave Washer Y H AR ¢ 1
32 170008 Screw(M6-1 X 9) xRy 1
33 6300241 Upper Feed Roller Bracket, C. Set FO—<>7%4y ) 1

Note : Part No. 6300241 of Ref No. 33 contains the part numbers of Ref. No. 13 on page 15 and

(&) Ref. No. 33 ® Part No.6300241 %,

Ref. No. 1 on page 16.

Puller Mechanism, C. Set 6300269 = 6300241 +6300195(page 15, Ref. No. 34)+6300214

(page 16, Ref. No. 33)

EARRETT,
7" — 5 (1H)6300269=6300241 + 6300195(15 X — Ref. N0.34)+ 6300214(16 *—Ref.No.33)

15— D Ref. No. 132016 X—IDRef. No. 1 OF&E%E

VC1700-8F



18

VC1713-8F

VC1713-156M-K4N-8F

VC1700-8F



VC1713-8F EXCLUSIVE PARTS y7EFLEABE 18
e

RefNo Parts No. Description m 4 Amt. Req
1 6307004 Fabric Guide wAHAR 1
2 110027 Screw(M2.5-0.45 x 3.5) IERY 1
3 6109037 Differential Feed Dog BixE 1
4 6109040 Differential Feed Dog(Middle) Frix L 1
5 110038 Screw(M2.5-0.45 x 4.5) xy 1
6 6100870 Stitch Plate Support SHRBER TR 1
7 6100875 Fabric Guide(Right) w1 RE®) 1
8 6100876 Fabric Guide(Left) WHA R(E) 1
9 110036 Screw(M3-05 X 6.5) hxy 2

VC1700-8F



19

EXTRA PARTS(1)

3 1

for light material

EH A

18




EXTRA PARTS(1)

RefNo Parts No. Description m 4 Amt. Req
1 6300260 Synchroniser Positioning Pin I aFEy 1
2 6300261 Synchroniser Cushion RyyvarEvyovigy 1
3 007610 Screw(M4-0.7 X 10) Exy 1
4
5 6300266 Timing Gauge A ITr—= 1
6 6300267 Looper Timing Gauge W—REALZ T - 1
7 6300268 Timing Gauge FAIVTr—=T 1
8 6300251 Supplementary Rear Cover Support  #Bh7/\—(#)ER {4k 1
9 120006 Screw(M6-1 X 12) Exy 2

10 6300252 Supplementary Rear Cover B HIN—(18) 1
11 130003 Screw(M4-0.7 X 7.3) xRy 2
12 6300253 Supplementary Front Cover(Large) e HIN—(K) 1
13 000538 Washer A 3
14 110009 Screw(M4-0.7 X 8) xRy 3
15 6100733 Supplementary Front Cover #Bh A I8— 1
16 000426 Washer Tyvy 2
17 110103 Screw(M5-0.8 x 8) =87 2
18 6109204 Needle Guard(Rear) #3T(#) 1
19-1 6109310 Looper(32, 40, 56, 64)(hard plating) W—IIEE A v F) 1
19-2 6309302 Looper(48)(hard plating) JL—IRIEE A v F) 1

VC1700-8F



20

EXTRA PARTS(2)

2-Needle

Presser Foot for hemming

light material(without spreader)

12

VC1700-8F



EXTRA PARTS(2)

RefNo Parts No. Description m % Amt. Req
1-1 6109100 Needle Clamp(32) g1k A 1
1-2 9109101 Needle Clamp(40) ik X 1
2-1 6108000 Stitch Plate(32M) AR 1
2-2 6108001 Stitch Plate(40M) iR 1
3-1 6307000 Presser Foot, C. Set(32) BT (48) 1
3-2 6307002 Presser Foot, C. Set(40) I (f8) 1
4 110004 Screw(M3.5-0.6 x 8) xRy 1
5 6107005 Presser Foot Spring(Left) INBE TR (E) 1
6 6107006 Presser Foot Spring(Right) INBT/RR () 1
7 130016 Screw(M2.5-045 X 6) kxR 4
8 6107033 Presser Foot Hinge Pin BLbeyyry 1
9 110084 Screw(M3-0.5 X 4.2) Ry 1

10 000327 Lock Nut Oy oZ+vk 1
11 260006 Adjusting Screw(1/8-44 x 9.5) ExRY 1
12 6307005 Presser Foot, C. Set(56, 64) BT (FE) 1
13 110004 Screw(M3.5-0.6 x 8) Fxy 1
14 6307006 Presser Foot Hinge Pin Hreyyy 1
15 110084 Screw(M3-0.5 X 4.2) xR 1
16 000327 Lock Nut Oy o7Fvk~ 1
17 260006 Adjusting Screw(1/8-44 x 9.5) HERY 1
18 6307007 Presser Foot Stitch Tongue(56, 64} T 1
19 004154 Screw(3/32-56 x 2.2) Ry 1

VC1700-8F



21

EXTRA PARTS(3)

21-
21-
\./

VC1700-8F



EXTRA PARTS(3)

Ref.No Parts No. Description m B Amt. Req
1 6300254 Presser Spring Regulator BMIBEERY 1
2 6100199 Presser Bar Spring{Outer) HIENR(X) ]
3 6300255 Presser Bar Stopper BIBEX by 1
4 000538 Washer Ty 1
5 004440 Screw(11/64-40 x 8.3) ERY 1
6 6300256 Presser Bar TR 1
7-1 6307008 Walking Foot, C. Set(48) A —F I () 1
7-2 6307009 Walking Foot, C. Set(56) 4 —F 2V HIER) 1
7-3 6307010 Walking Foot, C. Set(32)(2 Needle) T —F 2 HI(HE) (248 1
7-4 6307011 Walking Foot, C. Set(40)(2 Needle) D+ —F 2 I IR) (2K 1
7-5 6307012 Walking Foot, C. Set(64) DA~ JHI(HE) 1
8 160001 Screw(M4-0.7 x 4) Ry 1
9 100052 Nut vk 1

10 6307013 Presser Foot Spring BTz 1
11 100020 Nut vk 1
12 000665 Washer AR A 1
13 100057 Nut Fv bk 1
14 6307014 Adjusting Screw FEIR 1
15 160025 Screw(M3-0.5 X 6) bxy 1
16 6300250 Yoke Pin W3-y 1
17 160001 Screw(M4-0.7 X 4) ERY 2
18 6107005 Presser Foot Spring(Left) BRI NR () 1
19 6107033 Presser Foot Hinge Pin BreyyEy 1
20 110084 Screw(M3-0.5 x 4.2) xRy 1
21-1 6307015 Fabric Presser(width 6.2mm) T 1
21-2 6307016 Fabric Presser({width 3.1Tmm) bk 1
21-3 6307017 Fabric Presser(width 12.6mm) HET 1
21-4 6307018 Fabric Presser(width 37.2mm) H|T 1
22 001228 Screw(3/32-56 X 3.2) Iz 2
23 6300257 Spacer ANR—1 1

VC1700-8F



22

VC1713-8F only

VC1700-8F



THREAD STAND & ACCESSORIES(T1)
o .

RUIBRCT 7 EHUEKRMN22

RefNo Parts No. Description m & Amt. Req
1 6802627 Thread Stand, C. Set(6 Spools Type) RIZE(#B)(6FAKFE) 1
2 6802601 Column Cap ASLFvy S 1
3 6802602 Column Pipe(Upper) A5 LR F(L) 1
4 6802603 Thread Guide Holder(Large) HA1 RRILF(KR) 1
5 911002 Screw(M4-0.7 x 20} xRy 1
6 911001 Screw(M4-0.7 X 12) jI ) 3
7 910001 Nut +Fvh 4
8 6802604 Column Pipe Connector T LA THFE 1
9 911006 Screw(M5-0.8 x 13) kxy 2

10 910000 Nut Ty bk 8

11 6802605 Column Pipe(Lower) AZ LIRA 7(TF) 1
12 930052 Washer A Y 1
13 930053 Spring Washer ATV T Ty v 1
14 910003 Nut Fvk 1
15

16 6802607 Thread Hanger(3 Spools Type) ALy RNV HBAELREA) 4
17 6802608 Thread Eyelet 7AL4Ly bk 6
18 6802609 Thread Hanger Holder ALy RNV HiEx 4
19 911060 Screw(M6-1 x 15) TRy 4
20 6802610 Thread Guide Arm A4 RF7—14 1
21 6802611 Thread Guide Holder(Small) HA RRILF (N 1
22 6802628 Thread Guide(6 Spools Type) ALy RAAC R(GARA) 1
23 6802613 Spool Cushion A7=Novygy 6
24 6802614 Spool Pin A 7—ILHEh 6
25 6802615 Spool Mat A7=IL¥ vk 6
26 6802616 Spool Seat Disc Zom 6
27 930055 Spring Washer ATV T Ty v 6
28 6100859 Fabric Edge Guide(Left) EHR(E) 1
29 6100861 Fabric Edge Guide(Right) EREB) 1
30 6100860 Fabric Edge Guide Chip ERFYT 1
31 004182 Screw(3/32-56 x 3.2) IERY 1
32 6300258 Belt Cover NV s ANR— 1
33 110028 Screw(M6-1 X 46) Ry 2
34 962003 Bag £ 1
35 _— Needle{System : UY x 128GAS) #t 5
36 6500308 Screwdriver(2.5 X 75mm) RSN 1
37 6500308 Screwdriver(5.5 X 200mm) [N VAN 1
38 6500307 Thread Tweezers Evytyhk 1
39 6802723 Hexagonal Wrench(2.0mm) 6ALVF 1
40-1 6820025 Instruction Book 1
40-2 6820024 kB E 1
41 6810012 Parts Book K=V Twvy 1
42 6802722 SF Qil 28(1 Iit) SR 1
43 6100193 Thread Retainer Disc Support INBFR 1
44 6100194 Needle Thread Retainer Disc INAFI 1
45 6100195 Needle Thread Retainer Spring INAFNRER 1
46 001093 Screw(1/8-44 X 2.2) xRy 1
47 6100874 Fabric Guide(Right) wHAL REH) 1
48 6100873 Fabric Guide(Left) wWHA R(E) 1

VC1700-8F



23

Table top installation FZFEER
(with UT-A, UT Device)

A

Semi-submerged installation Fi =
(without UT-A, UT Device)

14

12
15

¢

)

VC1700-8F



ACCESSORIES(2)

779U RERE2)

23

RefNo Parts No. Description m A Amt. Req
1 6100449 Qil Reservoir Rubber Cushion A 4
2 180008 Setting Screw(M6-1 x 63) Bty 4
3 000528 Washer WAV ¢ 8
4 000667 Spring Washer ATV TTyy 4
5 000011 Nut Fvk 4
6 6300265 Belt Cover(Lower) NIV~ AII—(TF) 1
7 006905 Wood Screw(¢ 5.1 x 20) ARRY 3
8 6802638 Screwdriver{Short) IZRZAN 1
9

10

11

12 6500304 Chain Fi=| 1
13 6802720 Presser Foot Pedal BIHBIrRYIL 1
14 000070 Hanging Nut mUFvh 4
15 009858 Hanging Bolt(M8-1.25 X 75) BYUMRIL 4
16 000162 Washer AR A ¢ 8
17 6100326 Supporting Board Rubber Cushion FURIO LR 4
18 6100327 SupportingBoardRubberCushion(Lower) =4 ik T LBE(T) 4
19 000016 Nut Fvhk 8
20 6100862 Supporting Board TR 2
21 6100449 Qil Reservoir Rubber Cushion AN 4
22 180009 Setting Screw(M6-1 x 16) W=y 4

VC1700-8F



24

WARNING LABEL EEHS X)L

LABEL Parts No. Description
N ey T
=
390220 |SAFETY INSTRUCTON LABEL
.
P
[Azarez] coh —zRTsL 2R
A DANGER EREA/vF &Y =1,
SO THORNS L, DANGER : WARNING OF ELECTRIG SHOCK BY
To open this cover, HGH-VOLTAGE
turn off power 390144
supply and wait BRI =N
more than 5 minutes BRI
before opening.
“Be sure to connect earth line”.
390145
T—AoNL
ROTATING-DIRECTION
SYMBOL : CHECK CORRECT ROTATING
390146 DIRECTION
EERARERR >N
EYE GUARD : TAKE CARE NOT CAUSE INJURY
TO EYES
390147 | BELT COVER: DO NOT INSERT FINGERS
THEE ‘
CAUTION TIEESNIL
CAUTION FOR HGH TEMPERATURE :
DO NOT TOUCH STEPPING MOTOR AND
300148 | SOLENOID

R =




jamato

 VAMATO SEWING MACHINE

YAMATO SEWING MACHINE (NINGBO) CO., LTD.

No.641, WEST HENGSHAN ROAD, ECONOMIC
& TECHNICAL DEVELOPMENT ZONE, BEILUN,
NINGBO, P.R.CHINA, P.C. 315800

Tel. +86-574-8680-0888

Fax. +86-574-8680-0555

P/N 6810012(P)
No. 1 Edited in 2007.9

(VC1700-8F) Printed in Japan 2007.9.1H@®



	Contents
	目次
	[P1]   MISCELLANEOUS COVERS(1)
	[P1]   カバー関係(1)
	[P2]   MISCELLANEOUS COVERS(2)
	[P2]   カバー関係(2)
	[P3]   MISCELLANEOUS THREAD EYELETS
	[P3]   糸道関係
	[P4]   MISCELLANEOUS BUSHINGS & EYE GUARD
	[P4]   ブッシュ及びアイガード関係
	[P5]   NEEDLE GUARD & MAIN SHAFT DRIVING MECHANISM
	[P5]   針受ケ及び下軸機構
	[P6]   UPPER SHAFT & NEEDLE THREAD TAKE-UP MECHANISM
	[P6]   上軸及び針糸繰リ機構
	[P7]   NEEDLE BAR MECHANISM
	[P7]   針棒機構
	[P8]   PRESSER FOOT MECHANISM
	[P8]   押エ機構
	[P9]   SPREADER MECHANISM
	[P9]   飾リ糸ルーパ機構
	[P10] LOOPER DRIVING MECHANISM
	[P10] ルーパ機構
	[P11] FEED DRIVING CONEROL MECHANISM
	[P11] 前送リ調節機構
	[P12] FEED DRIVING MECHANISM
	[P12] 送リ機構
	[P13] LUBRICATING MECHANISM(1)
	[P13] 給油機構(1)
	[P14] LUBRICATING MECHANISM(2)
	[P14] 給油機構(2)
	[P15] PULLER MECHANISM EXALUSIVE PARTS(1)
	[P15] プラー機構専用部品(1)
	[P16] PULLER MECHANISM EXCLUSIVE PARTS(2)
	[P16] プラー機構専用部品(2)
	[P17] PULLER MECHANISM EXCLUSIVE PARTS(3)
	[P17] プラー機構専用部品(3)
	↓EXCLUSIVE PARTS/サブモデル専用部品
	[P18] VC1713-8F EXCLUSIVE PARTS

	[P19] EXTRA PARTS(1)
	[P19] 特注部品(1)
	[P20] EXTRA PARTS(2)
	[P20] 特注部品(2)
	[P21] EXTRA PARTS(3)
	[P21] 特注部品(3)
	[P22] THREAD STAND & ACCESSORIES(1)
	[P22] 糸立台及びアクセサリ関係(1)
	[P23] ACCESSORIES(2)
	[P23] アクセサリ関係(2)
	[P24] WARNING LABEL
	[P24] 警告ラベル



